
 

COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

F i na l  P redes ign Repo r t  

Water Intake, Treatment Plant, and 
Supply Mains 

Prepared for 
Englishman River Water Service 

June 5, 2014 

 
Metrotower II – Suite 2100  

4720 Kingsway 
Burnaby, BC  V5H 4N2 

 



Consultant Team 
 

WBG042714205154VBC 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

The Predesign Report for the Englishman River Water Service – Intake, Water Treatment Plant and 
Transmission Mains project was prepared by a multi‐disciplinary team led by CH2M HILL. 

 

   

Justin Cheng, P.Eng. 
Process Mechanical/  
Coordinating Registered Professional 
[...]
separators and 300‐µm strainers. Coagulant would be added upstream of the strainers. From the strainers, 
water would be filtered through primary‐stage polymeric microfiltration/ultrafiltration (MF/UF) membranes.  

Spent backwash water from the MF/UF membrane would be pumped through a secondary‐stage 
membrane. Permeate from the two membrane stages would be blended upstream of the ultraviolet (UV) 
reactor. Waste flow from the secondary‐stage membrane would be discharged to the sanitary sewer. 

Permeate from both membranes would be disinfected by UV and chlorine prior to pH and alkalinity 
adjustment. 

4.3.2 Option 2 
In Option 2, raw water from the RWPS would be pre‐treated through a sand separator and 300‐µm strainers. 
Since the backwash water from the sand separator and the strainers would be free of chemicals, it could be 
discharged to an enhanced wetland. From the strainers, pre‐treated water would be filtered through the 
MF/UF membranes. Permeate from the MF/UF membranes would be NF‐membrane‐filtered in a 3‐stage 
system. 

Spent backwash water from the MF/UF and concentrate from the NF would be sent to the enhanced 
wetland. The NF permeate would be disinfected by UV and chlorine prior to pH and alkalinity adjustment. 
Chemical waste from the membrane cleaning systems would be pumped to the sanitary sewer. 

4.3.3 Treatability Testing and Cost Estimates 
Treatability testing was conducted and cost estimating was done to evaluate the two treatment options. 

The treatability testing was performed on a raw water sample with high colour and turbidity from the 
Englishman River at the preferred intake location after a large rainfall event on January 11, 2014. The 
purpose was to test the effectiveness of each option and establish design information for the subsequent 
cost estimating. The options proved equally effective in meeting the design objectives. 

Following the treatability testing, parametric cost estimates were prepared to determine the capital and 
operating and maintenance costs. 

4.4 Recommended Treatment Option 
In February 2014, CH2M HILL held a workshop with the ERWS to present a comparison of the preferred 
treatment options. The main advantage of Option 2 is that it would not use chemicals in the treatment 
process (excluding disinfection), which would eliminate waste flow to the wastewater treatment plant and 
would be preferable to the public. However, the NF membranes, which are critical to the chemical‐free 
treatment process, have significantly higher capital and operational (energy) costs, with the 20‐year lifecycle 
costs approximately $17 million more than Option 1A. These costs exceed the project budget, so Option 1A 
was chosen as the preferred option. 



SECTION 5 

WBG042714205154VBC 5-1 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

Process Narrative 
This section describes the proposed operation and control philosophy for the components of the new water 
system. The design criteria for each component are given in Section 6. 

5.1 Overview 
This project consists of the following components: 

 Intake and raw water pump station 

 Water treatment plant 

 Distribution system upgrades 

The WTP consists of several unit processes, described in subsections below. The main parameter affecting 
unit process operation is the production rate, which is the net rate of finished water flow into the 
distribution system. The plant operator sets the desired production rate based on the system demand, 
available water from other sources (e.g., the groundwater wells), and the system reservoir levels. The 
primary objective in setting the production rate is to avoid the multiple start‐stops of the treatment train 
that occur when production rate is significantly higher than system demand. The WTP will be designed for a 
minimum flow rate of 4 ML/d. 

If reservoir levels fall to below minimum setpoints (because of fireflow or other uses), the SCADA system will 
transmit an alarm condition to the operator, who will increase the plant production setpoint to compensate. 
The following automated SCADA sequence will then occur: 

 Finished water pumps will start and ramp up to a specified setpoint flow 

 As the finished water pumps draw down the clearwell to a set level (proportional to flow rate), the raw 
water pumping rate will increase to the setpoint rate (plus an allowance for process waste) 

 The raw water pumping rate will adjust as necessary to maintain the clearwell level within a prescribed 
band 

 Coagulant will be added to the raw water downstream of the strainers at the selected dosage and 
according to the flow measured by the raw water flow meter 

 Chlorine will be added downstream of the UV units at the disinfectant dosage and according to the flow 
measured by the UV flow meter 

 Sodium hydroxide and carbon dioxide for corrosion control will be added downstream of the chlorine 
contact tank according to the flow measured by the UV flow meter 

Operation and control of the unit processes are described in the remainder of this section. 

5.2 Intake and Raw Water Pump Station 
The intake and raw water pump station (RWPS) consist of three main components: 

 Obermeyer weir 

 Intake structure 

 Raw water pumps 

5.2.1 Obermeyer Weir 
The minimum water depth at the intake site is too low (approximately 0.45 m) to extract the ultimate design 
flow from the river; therefore, a weir is needed to raise the water depth. The weir will consist of a 



SECTION 5—PROCESS NARRATIVE 

5-2 WBG042714205154VBC 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

pneumatic crest gate connected to a concrete sill that will lie across the river. The sill will extend from the 
north side of the riverbank to a large rock on the south bank. A fish ladder will be carved out of the rock so 
fish can pass around the weir. 

The weir will be hinged and will normally lie flat and flush with the bed of the river. The operator will be able 
to raise or lower the weir by pressurizing or deflating an air bag beneath it. Pressurized air will be provided 
by an air compressor and receiver in the RWPS. The need to raise the weir will depend on the natural water 
level in the river, the flow required by the WTP, and the head loss that occurs through the fish screens. 
Generally, this condition will occur in the summer, when demand is high (greater than 24 ML/d) and river 
levels are low. The weir will be controlled manually (the SCADA system will not adjust it automatically) since 
only intermittent adjustment will be needed. 

5.2.2 Intake Structure 
The intake will consist of a sloped concrete structure with fish screens. The structure will be divided into two 
bays so one can be taken out of service for maintenance. The intake screens will be designed to protect fish 
and other aquatic life at the intake, and to keep debris from entering the raw water supply. There will be 
four screen panels (two for each bay). 

The fish screens will be cleaned by an automated air backwash system consisting of air piping at the intake 
and a compressor/receiver unit (the same unit used for the Obermyer weir) in the RWPS. There will be one 
air header per fish screen; each air header will have a dedicated air line, with the control valves located 
inside the RWPS. 

The frequency of screen cleaning will depend on the amount of debris that accumulates on the screens. 
Once the cleaning interval has been established, it is anticipated that cleaning will occur at night to avoid 
interference with recreational activities along the river. Screen cleaning will be sequenced, starting with the 
upstream screen and progressing downstream so that adjacent screens do not catch dislodged debris. 

During high debris periods (e.g. spring runoff), the operator can increase the cleaning frequency as needed. 
The operator will also be able to initiate screen cleaning manually from the RWPS for demonstration purposes. 

5.2.3 Raw Water Pump Station 
The raw water pumps will be sized to provide pressure to treat the water through the entire treatment process 
(sand separators, fine strainers, the primary‐stage MF/UF system, UV disinfection, CCT, and corrosion control), 
and will discharge into the clearwell at the WTP. The pumps will be controlled by the water level in the 
clearwell; however, they will also be interlocked with the river water level inside the intake structure (as 
indicated by level transmitters inside each intake bay). As the production rate increases, a corresponding 
increase in the river water level will be needed to submerge the pumps adequately. If the river water level is 
too low, the SCADA system will limit the pumping rate. Initial hydraulics indicate the minimum water level in 
the river is adequate for the required initial‐phase peak raw water flow rate of 28.8 ML/d. 

The RWPS will house two 9.5‐ML/d pumps and one 19.3‐ML/d pump. All three will be vertical turbine pumps 
in cans with variable frequency drives (VFDs). The ultimate phase will have four 16 ML/d pumps. During the 
initial phase, the VFDs will allow the lower‐capacity pumps to be turned down to approximately 4 ML/d to 
match the minimum flow of the WTP. The SCADA system will be programmed to select the best pump 
combination to meet the production rate. The operator will be able to select pump priority and to designate 
pumps that should be taken out of service through the SCADA system as needed. 

Isolation and air/vacuum valves will be provided on pump discharges. Operation of the isolation valves will 
be controlled manually. A hydropneumatic tank for surge suppression during power failures will be 
provided; this tank will be hydraulically operated and will not require a control system. 



 SECTION 5—PROCESS NARRATIVE 

WBG042714205154VBC 5-3 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

5.3 Sand Separators and Fine Strainers 
Raw water will be pumped to the WTP through a transmission main, which will enter at the north end of the 
site. The first unit process at the WTP will be pre‐treatment, which consists of vortex sand separators and 
fine strainers. The pre‐treatment system is designed to remove larger particulates from storm events (using 
the sand separators), reduce the solids loading, and protect the membrane filters (using the fine screens). 
The sand separators will normally be by‐passed, and will be used only during high turbidity and storm 
events. 

The sand separators can be purged regularly using a timer. Underflows from the sand separators will be 
discharged to the gravel pit. Pressure differential transmitters in the strainers will automatically trigger a 
backwash using an external source of water. Spent backwash water from the strainers will be equalized in 
the waste equalization tank (WET) and pumped to the sanitary sewer. 

5.4 Feedwater Coagulation Addition 
A high‐basicity polyaluminum chloride coagulant will be added to the feedwater upstream of the fine 
strainers to allow for sufficient contact time prior to membrane filtration. In combination with the 
membrane filtration system, the coagulant will remove color and dissolved organic carbon. Operators will 
adjust the coagulant dose setpoint manually, but automatic adjustment will also be possible via SCADA 
based on flow changes measured in the raw water magnetic flow meter and the on‐line color analyzer 
downstream of the membrane filtration system. The coagulant will be stored in tanks in the chemical 
storage area and added to the feedwater instream using peristaltic chemical feed pumps. 

5.5 Microfiltration/Ultrafiltration System 
The membrane filtration unit process will use either microfiltration (MF) or ultrafiltration (UF) technology. 
The specific technology that will be used will be determined after the equipment pre‐purchase is complete. 
Components that will be supplied under the equipment pre‐purchase contract include: 

 MF/UF feed pumps (described in Section 5.2.3) 

 Sand separators and fine screens 

 Membrane filters 

 Backwash and air scour system 

 Chemical‐enhanced backwash (CEB) and clean‐in‐place (CIP) system 

5.5.1 Feed Pumps 
As described in Section 5.2.3, the raw water pumps at the RWPS will pressurize the feedwater for the MF/UF 
modules. During the membrane cleaning cycles (backwash, air scour, and CEB/CIP), the raw water pumps 
will not pump to the MF/UF system. 

5.5.2 Membranes and Membrane Assembly 
The membrane filters will be arranged in two stages to increase the recovery of the MF/UF system. 

Pre‐treated water will be pumped into the primary‐stage membrane filters. Permeate from both membrane 
stages will be blended prior to UV disinfection. The primary stage of the MF/UF system will recover 
approximately 93 percent of the feed water as permeate (i.e., will achieve 93 percent recovery). The 
remaining 7 percent of the water will be spent backwash water, which will be directed into a UF backwash 
break tank. A secondary‐stage MF/UF system will convert 90 percent of the primary‐stage backwash into 
permeate, bringing the overall recovery of the membrane system to greater than 99 percent. Spent 
backwash water from the secondary‐stage membrane will be equalized in the WET and pumped to the 
sanitary sewer. 



SECTION 5—PROCESS NARRATIVE 

5-4 WBG042714205154VBC 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

Both membrane stages will filter water in the same manner. During a filtration cycle, the membrane trains 
will filter feed water through polymeric hollow fibers. The membrane filters will operate in dead‐end 
filtration mode and therefore will not generate waste, while the membrane train is filtering water. Over 
time, foulants (dissolved and suspended constituents) will accumulate in the membrane and decrease 
membrane productivity (also known as permeability [flow per unit of applied pressure]). A three‐tier process 
consisting of backwashes with air scour, chemically enhanced backwashes (CEB), and clean‐in‐place (CIP) will 
be used to restore membrane permeability. These three activities will occur when the membrane train is not 
in filtration mode. Membranes will be backwashed and air‐scoured to remove suspended solids every 15 to 
30 minutes. Once a day, a chlorinated CEB will remove additional organic and biological foulants. Once a 
week, an acid CEB may be performed to remove dissolved constituents. Once every 30 days, back‐to‐back 
acid and chlorine CIPs will be performed to remove dissolved solids and organics, respectively. These 
cleaning processes can be performed with a variety of temperatures, with or without heat. 

5.5.3 Membrane Integrity Test System 
The membrane filtration system will include a two‐tier membrane integrity test (MIT) system that is 
compliant with VIHA and US Environmental Protection Agency’s Long Term 2 Extended Surface Water 
Treatment Rule. The MIT system will include an indirect test in the form of laser turbidimeters on the 
permeate of each train. A direct integrity test will be provided in the form of a pressure decay test (PDT), 
which will calculate a log removal value (LRV) for the membrane filtration system. 

The direct integrity test system procedure will be automatic, and will include: 

 Placing the train offline 

 Purging all the water from inside the membrane modules, cassettes and piping with air 

 Pressurizing the membranes to a predetermined pressure (start of the test) 

 Observing the pressure decay for 5 minutes 

 Recording the last pressure (end of test) 

 Re‐priming the membrane using a vent valve and the ejector system. 

A compressed air system will supply air for both the MIT system and the pneumatic valve actuators in the 
membrane filtration system. 

5.5.4 Backwash System 
During the filtration cycle, the membrane train will filter pre‐treated water continuously (without a waste 
stream) until a filter run volume or recovery set point is reached, typically after 15 to 30 minutes. At the end 
[...]
neutralization sequence will be fully automated. Sodium hydroxide and sodium bisulphite will be added to 
neutralize chlorine cleans, and sodium hydroxide will be used to neutralize acid cleans. The chemicals will be 
added in‐line during the transfer first. When the transfer is complete, the partially neutralized solution will 
be recirculated for 5 to 10 minutes while more chemicals are added and pH and chlorine are monitored 
online. The neutralization will be complete once the chlorine residual is less than 0.1 mg/L and pH is 7 ± 0.2. 
After neutralization, the operator will manually initiate transfer of spent chemical solutions to the WET for 
disposal.  

5.6 Disinfection 
Disinfection of the blended permeate stream will use two inactivation processes: ultraviolet (UV) light 
irradiation and chlorination. 

5.6.1 UV Disinfection 
A UV disinfection system will be provided for primary inactivation of Cryptosporidium and Giardia. Two 
in‐line medium‐pressure UV units are proposed, each with an upstream magnetic flow meter and a 
motorized isolation valve according to regulatory requirements. The UV units will have a warm‐up time; that 
is, they will be energized for a few minutes before the membrane feed pumps start operation. Normally one 
UV unit will handle full plant flow; the operator can select which unit to use in order to cycle the units. The 
UV control system will monitor the UV transmittance of the water and adjust the dosage to obtain the target 
inactivation. The overall SCADA system will monitor log inactivation values for UV and chlorine. If a UV unit 



SECTION 5—PROCESS NARRATIVE 

5-6 WBG042714205154VBC 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED  ALL RIGHTS RESERVED  COMPANY CONFIDENTIAL 

fails, the SCADA system may shut down plant production until the standby UV unit is energized if (as will be 
likely during high flows) the Giardia inactivation target cannot be met using the CCT. Otherwise, if the CCT 
can provide adequate Giardia and virus inactivation (as it likely will be able to do during low flows), the plant 
will continue to operate. 

5.6.2 Chlorination 
Chlorine will be used for chemical inactivation of pathogens; this step will occur in the CCT. Water from the 
UV system will enter the first cell (backwash storage). The water will be chlorinated (using the UV unit flow 
signal) as it overflows into the second cell of the CCT. The CCT will be baffled, and an exit weir will maintain 
the CCT in a full state to provide adequate disinfection time. Chlorine concentration will be measured at the 
end of the CCT to confirm adequate disinfection. The CCT will be sized for 4‐log virus inactivation, but will 
also be able to provide 0.5‐log Giardia inactivation at lower flows. Measurement of pH will indicate whether 
further pH adjustment will be required for corrosion control. 

5.7 Corrosion Control 
Sodium hydroxide and carbon dioxide will be added for corrosion control in the distribution system (pH and 
alkalinity adjustment). These chemicals will be added as the water passes over the weir of the CCT into the 
clearwell. Additional chlorine could also be added to increase residual for the distribution system. Chlorine 
and pH will be re‐measured in the finished water pipe downstream of the station to confirm that the desired 
water quality has been achieved. The dosing for all these chemicals will be determined according to flow 
measured by the UV flow meter. 

The finished water will be directed to the clearwell, which is a storage tank that will balance flow differences 
between production rate and finished water pumping rate. 

5.8 Finished Water Pump Station 
The FWPS will house two‐9.5 ML/d pumps and one 19.3‐ML/d pump. All three will be vertical turbine pumps 
with VFDs. The ultimate phase will have four 19.3 ML/d pumps. The discharge of each finished water pump 
will have a magnetic flow meter, which will provide a flow signal for production purposes and allow for 
maintenance of the pumping rate regardless of system pressure changes. The FWPS will be designed to feed 
two pressure zones: W1, which will send water to the future ASR well system and the Regional District of 
Nanaimo; and W2, which will send water to the north end of the distribution system in Parksville. The 
operator will be able to select the priority order of pumps through SCADA, as well as to establish production 
rates and lock pumps out for maintenance. A hydropneumatic tank for surge suppression during power 
failures will be provided; this tank will be hydraulically operated and will not require a control system. 

5.9 Ancillary Systems 
5.9.1 Rainwater Collection 
A rainwater collection and storage system, located below grade, will allow collected rainwater from the WTP 
roof to be used for site irrigation and provide water to the stormwater pond in front of the operations 
building during dry periods. This tank will be connected to the plant overflow (to the gravel pit) for 
overflows and seasonal drainage. Pumps will raise pressure to an irrigation system; the control system for 
this pumping system has not yet been determined. A level‐sensor will be provided in the storage tank and 
will be monitored by the SCADA system. 

5.9.2 Chemical Containment 
A chemical spill collection tank will be provided to collect minor spills and washdown flows from chemical 
deliveries and washdowns. A level‐sensor will be provided to detect any spills in the collection tank. 



SECTION 6 

WBG042714205154VBC 6-1 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

Process Design 
This section contains design criteria for the ERWS WTP. These design criteria will be a basis for the facility 
design. The unit processes covered include: 

 Raw water pump station 

 Sand separators and pre‐strainers 

 MF/UF membrane filtration system 

 UV disinfection 

 Post‐treatment for water stabilization and pH adjustment 

 Finished water pump station 

 Residuals management 

6.1 Overview 
6.1.1 Flow Considerations 
The production capacity for the initial phase of the WTP will be approximately 23.6 ML/d (24 ML/d raw 
water withdrawal, with an overall plant recovery of 98.59 percent). In the ultimate phase, the facilities will 
be expanded to withdraw up to 48 ML/d of raw water (Table 6‐1). 

In practice, the flow of raw water to the process will fluctuate by about 10 to 20 percent, with the 
membrane system required to operate at higher instantaneous flux rate to compensate for various non‐
production operating modes such as membrane backwashing, forward flush, CIP/CEB cleanings, integrity 
testing, and so forth. As a result, downstream and upstream processes will be sized for the hydraulic 
capacity listed in Table 6‐1. For the ultimate phase, the raw water intake capacity will be limited to 48 ML/d 
flow rate by the water license. Therefore, the membrane process will be expanded with provisions to 
maintain near‐constant raw water flow and minimize flow fluctuations. These provisions require ERWS to 
purchase more membrane modules per ML/d of treated water so that trains in service can increase their 
individual flow to maintain a near constant WTP flow when other trains are offline (for example, for 
backwash). In the initial phase, there is excess intake capacity; therefore, it is not necessary to procure 
additional membrane modules that provides cost savings to the ERWS. 

During commissioning, the plant will be operated at flows of up to 4 ML/d intermittently. Treated water 
flows will be diverted from the clearwell (without chlorine or pH adjustment) to the gravel pit through the 
WTP overflow. The WTP will be tested at capacity after the WTP is disinfected and finished water can be 
directed to the distribution system.  

TABLE 6‐1   
ERWS WTP Flows 

Parameter  Initial Phase  Buildout Phase 

Raw water flow (ML/d, net flow over 24 hours)  24  48 

Design production capacity (ML/d)  23.6  47.3 

Average production capacity (ML/d)  12.45  24.9 

Minimum production capacity (ML/d)  4  8 

Raw water hydraulic capacity (ML/d)  28a  48b 

Notes: 
Assumes instantaneous membrane flow varies by ±20%. 
Assumes membranes are procured in ultimate phase to minimize raw water flow variations to meet water license requirements. 
ML/d = megalitres per day 



SECTION 6—PROCESS DESIGN 

6-2 WBG042714205154VBC 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

6.1.2 Process Considerations 
Treatment processes include: 

 Vortex sand separators – The sand separators will remove sand and heavy suspended solids during high 
turbidity events. 

 Fine strainers – The fine strainers will remove materials greater than 300 microns prior to membrane 
filtration. 

 Coagulation – Coagulation is used in conjunction with membrane filtration for removal of color and 
disinfection by‐product precursors. 

 Membranes – UF or MF membranes will remove suspended particles, including pathogens, turbidity, 
and coagulated coloured particles, from water. The membrane package supplied will have a minimum 
performance guarantee of 3‐log removal of Cryptosporidium and Giardia and 0.5‐log removal of viruses. 
The membrane system will consist of two filtration stages. The first (primary) stage will provide filtered 
water directly to the UV disinfection system. Spent backwash water from the primary stage will be 
equalized in UF backwash equalization tanks, filtered by a secondary‐stage membrane system, and 
blended with the primary‐stage filtered water prior to UV disinfection. 

 UV disinfection – UV units downstream of the membranes will inactivate pathogens such as 
Cryptosporidium and Giardia. The design dosage will be 10 millijoule per centimetre squared (mJ/cm2) 
based on 1‐log Cryptosporidium inactivation. Units will be capable of a maximum dose of 20 mJ/cm2. 

 Chlorination – Chlorine will be applied to inactivate viruses (4‐log minimum inactivation) and 
subsequently for residual maintenance in the distribution system. 

 Corrosion control – Sodium hydroxide and carbon dioxide will be added to the treated water to raise the 
alkalinity to 30 mg/L and adjust pH to 9.2. 

 Residuals – Process drains, neutralized chemical solutions, and backwash from the secondary‐stage 
membrane will be equalized and pumped to the sewer. 

Table 6‐2 summarizes VIHA treatment requirements and the WTP’s treatment performance. 

TABLE 6‐2   
Treatment Requirements and WTP Performance

Parameter  Virus Reduction  Giardia Reduction  Cryptosporidium Reduction  Turbidity Reduction (NTU) 

VIHA requirements   4 log (Σ)   3 log (Σ)   3 log (Σ)  < 0.1 (100% membrane) 

Membrane UF/MF   0.5 log (I)   3 log (R)   3 log (R)  < 0.1 (IFE) 

UV (7 mJ/cm2)    1 log (I)  1 log (I)   

Chlorination (@ 1 °C)  > 4 log (I)       

Notes: 
Σ = total I and R        I = inactivation 
IFE = individual filter effluent     mJ/cm2 = millijoule per centimetre squared 
NTU = nephelometric turbidity unit    R = removal 
UF/MF = ultrafiltration/microfiltration    UV = ultraviolet 
VIHA = Vancouver Island Health Authority 

Table 6‐3 outlines which technologies are required for the contaminants listed above and differentiates 
between the primary barrier technology and the secondary barrier technology. 



 SECTION 6—PROCESS DESIGN 

WBG042714205154VBC 6-3 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

TABLE 6‐3   
Multi‐Barrier Treatment 
Contaminant  Primary Barrier  Secondary Barrier 

Viruses  Membrane filtration  Chlorine disinfection 

Cryptosporidium  Membrane filtration  UV disinfection 

Giardia  Membrane filtration  UV disinfection 

Note: 
UV = ultraviolet 

6.2 Intake and Raw Water Pump Station 
6.2.1 Obermeyer Weir 
The minimum water depth at the intake site is too low (approximately 0.45 m) to extract the ultimate design 
flow from the river; therefore, a weir is needed to raise the water depth. The proposed sizing and design of 
the weir is: 

 Number of weir sections = 1 

 Width of weir section = 3.5 m 

 Low weir height (at 1.2 m3/s In‐stream flow) = 0.45 m 

 Intake flow at 1.2 m3/s in‐stream flow = 24 ML/d 

 Full weir height = 0.75 m 

 Intake flow at full weir height = 48 ML/d 

The weir will be raised or lowered by pressurizing or deflating an air bag beneath it. Pressurized air will be 
provided by an air compressor and receiver in the RWPS. 

6.2.2 Intake Structure 
The intake structure includes screens that will be designed to protect fish and other aquatic life at the 
intake, as well as to prevent debris from entering the raw water supply. The proposed sizing and design of 
the intake screen is: 

 Number of screen panels = 4 

 Screen slope = 1.5:1 (H:V) 

 Effective screen length = 5.2 m 

 Effective depth = 0.60 m (maximum) 

 Effective screen area = 5.6 m2 (at maximum depth) 

The screens will be cleaned by an automated air backwash system consisting of air piping at the intake and a 
compressor/receiver unit (the same unit used for the Obermeyer weir) in the RWPS. Sizing of the 
compressor is shown in Section 6.2.3. 

6.2.3 Raw Water Pump Station 
The raw water pumps will feed raw water from the Englishman River to the WTP through the sand 
separators, fine screen, primary stage membranes, UV disinfection, and chlorine contact tank (CCT). Vertical 
turbine pumps in cans were selected to lift the water because of their high efficiency and to minimize the 
footprint of the pump station. Table 6‐4 summarizes the design criteria for the raw water pump station. 



SECTION 6—PROCESS DESIGN 

6-4 WBG042714205154VBC 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

TABLE 6‐4   
Raw Water Pump Station 

Parameter  Initial Phase  Ultimate Phase 

Minimum nominal capacity, ML/d  4  8 

Firm nominal capacity, ML/d  19  48 

Number of pumps  2 duty + 1 standby  3 duty + 1 standby 

Nominal capacity of each pump, ML/d  2 at 9.5, 1 at 19.3  16 

TDH, m  55  55 

Power of each pump, kW  60 kW for 9.5‐ML/d pump 
120 kW for 19.3‐ML/d pump 

120 

Type of pump  Vertical turbine with VFD  Vertical turbine with VFD 

Notes: 
The hydraulic design capacity and final TDH of each raw water pump will be determined after the membrane system supplier is 
selected. 
For each pump: discharge pressure gauges with manual isolation valve, discharge isolation valves, discharge pressure transmitter, 
strainer, and check valve. 
Common discharge magnetic flow meter located at the WTP. 
kW = kilowatts      TDH = total dynamic head  
ML/d = megalitres per day    VFD = variable‐frequency drive 

6.2.3.1 Air Backwash System 
The air compressor in the RWPS will provide pressurized air to operate the weir and clean the intake 
screens. The proposed sizing and design of the air compressor is: 

 Pressure in the air receiver = 1,240 kPa 

 Water pressure above screen centreline = 40 kPa (4 m water depth) 

 Additional air factor = 3 

 Volume of compressor = To be confirmed in detailed design 

6.2.3.2 Surge Suppression 
If a power failure or other sudden failure of the raw water pumps occurs, water could flow back toward the 
RWPS and damage equipment. To mitigate this risk, a surge suppression bladder tank will be provided in the 
RWPS. The proposed sizing of the bladder tank will be determined in detailed design. 

6.3 Sand Separators and Fine Strainers 
MF/UF systems are designed to filter small suspended solids and particles. A pre‐strainer is typically used to 
remove particles larger than 300 to 500 microns. For the ERWS source water, sand separators are 
recommended upstream of the strainers to manage larger loads of sand and suspended solids during storm 
events without compromising the performance of downstream processes. Tables 6‐5 and 6‐6 summarize 
primary design criteria for the sand separators and fine strainers. 

   



 SECTION 6—PROCESS DESIGN 

WBG042714205154VBC 6-5 
COPYRIGHT 2014 BY CH2M HILL CANADA LIMITED • ALL RIGHTS RESERVED • COMPANY CONFIDENTIAL 

TABLE 6‐5   
Design Criteria for Sand Separators 